
 

State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

P.O. Box 13025 Austin, Texas 78711-3025 | 300 W. 15th Street Austin, Texas 78701 
Phone: 512-475-4993 | www.soah.texas.gov 

May 19, 2025 
 
 
Bradford Eckhart & Fernando Salazar Martinez for the ED VIA EFILE TEXAS 
 
Jennifer Jamison & Josiah Mercer for OPIC VIA EFILE TEXAS 
 
Helen Gilbert & John Manning for Applicant VIA EFILE TEXAS 
 
Eric Allmon, Lauren Ice & Lauren Alexander for Protestants VIA EFILE TEXAS 

 
RE: SOAH Docket 582-25-01778; TCEQ Docket 2024-0670-MWD; 

Application by Municipal Operations, LLC for New TPDES 
Permit No. WQ0016171001 

 
Dear Parties: 
 

Please find attached a Proposal for Decision (PFD) in this case.  
[...]
 

2 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

Administrative Law Judges (ALJs) of the State Office of Administrative Hearings 

(SOAH) recommend the Application be granted and the Draft Permit (as proposed 

by the Executive Director (ED) of the Commission) be issued without changes. 

I. NOTICE, JURISDICTION, PROCEDURAL HISTORY, AND EVIDENCE 

No party contested jurisdiction or notice, which the ALJs will address in the 

findings of fact and conclusions of law in the Proposed Order attached to this 

Proposal for Decision (PFD). 

 

TCEQ received the Application on May 23, 2022, and the ED declared it 

administratively complete on August 30, 2022. The ED completed the technical 

review of the Application on November 16, 2022. The Commission determined that 

the Greater Edwards Aquifer Alliance (GEAA), the San Antonio Metropolitan 

Health District (MetroHealth), and Elizabeth Ann Toepperwein were affected 

parties, granted their hearing requests, and referred the matter to SOAH for a 

hearing.  

 

At a preliminary hearing held on November 21, 2024, the administrative 

record and jurisdictional documents were admitted into evidence,2 and Applicant, 

the ED, the Office of Public Interest Counsel (OPIC), GEAA, MetroHealth, and 

Ms. Toepperwein were admitted as parties. In addition, the City of Grey Forest 

(Grey Forest) moved for reconsideration of its request to be considered an affected 

person, and the motion was granted. GEAA, Grey Forest, and Ms. Toepperwein, all 

 
2 The administrative record is contained in Applicant Exhibit 1 and consists of Tabs A-E (Admin. Record). Applicant 
Exhibit 1A was admitted at the hearing on the merits and contains correction pages. 



 

3 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

represented by the same counsel, were aligned as parties (together, Protestants).3 

MetroHealth was not aligned and later withdrew its request for hearing, stating that 

it had reached a settlement with Applicant.4 

 

In its Interim Order referring this case to SOAH, the Commission identified 

seven issues (Issues A through G) to be addressed. On February 13, 2025, as 

discussed further below, the ALJs granted Applicant’s motion for partial summary 

disposition as to Issues C, E, and F, and denied the motion as to Issues D and G. 

 

On February 18-20, 2025, ALJs Shelly M. Doggett and Pratibha J. Shenoy 

convened the hearing on the merits via Zoom videoconference. Applicant was 

represented by attorneys Helen Gilbert and John Manning. Attorneys 

Bradford Eckhart and Fernando Salazar Martinez represented the ED; attorneys 

Jennifer Jamison and Josiah Mercer represented OPIC; and attorneys Eric Allmon, 

Lauren Ice, and Lauren Alexander represented Protestants. The record closed with 

the filing of written reply briefs on March 21, 2025.5 

 

At the hearing on the merits, Protestants had 59 exhibits admitted, which 

included the prefiled testimony of Jordan Crago, PhD; Ron Green, PhD, PG; 

Kerry McEntire; Erik Remmert; Paul Garro; and D. Lauren Ross, PhD, PE.6 

 
3 Ms. Toepperwein later clarified that she is a member of GEAA and did not seek standing as an individual. 

4 MetroHealth’s motion was granted via Order No. 2, dated February 4, 2025.  

5 Applicant, the ED, and Protestants filed closing briefs and reply briefs; OPIC filed only a closing brief. 

6 GEAA Exs. 100-22, 124, 200-03, 300-05, 400-03, 500-01, and 600-10, and GF Exs. 1-2, 7, and 10-12 were admitted. 
Although Protestants used different prefixes (GEAA and GF) for their exhibits, the ALJs use “Prot. Ex. __” for ease 
of reference. 



 

4 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

Applicant had 39 exhibits admitted, which included the prefiled testimony of 

Keith Arrant; Troy Hotchkiss, PE; Kaveh Khorzad, PG; James Miertschin, PhD; 

Steve Paulson; Paul Price; and Kelly Tuttle, PhD.7 The ED had 17 exhibits admitted, 

which included the prefiled testimony of Michelle Labrie; Xing Lu, PhD, PE; and 

Abdur Rahim.8 OPIC offered no testimony or exhibits. Offers of proof by 

Protestants, to the extent discussed or referenced in closing arguments, are included 

with the record evidence but are not addressed by the ALJs.9 

II. OVERVIEW AND REFERRED ISSUES 

A. REGULATORY CONTEXT 

TCEQ administers the TPDES program and implements, via delegated 

authority from the federal Environmental Protection Agency (EPA), the National 

Pollution Discharge Elimination System (NPDES).10 Chapter 26 of the Texas Water 

Code (TWC) requires a person who seeks to discharge wastewater into Texas waters 

to file an application with TCEQ pursuant to filing requirements in 30 Texas 

Administrative Code (TAC), chapter 305, subchapter C.11 The ED reviews the 

applications in accordance with 30 TAC chapter 281.12 Based on a technical review, 

TCEQ prepares a draft permit that is consistent with EPA and TCEQ rules and a 

 
7 App. Exs. 1, 1A, and 2-38 were admitted. 

8 ED Exs. ML-1 to ML-7, XL-1 to XL-8, and AR-1 to AR-2 were admitted. 

9 See Transcript of the Hearing on the Merits (Tr.) Vol. I at 210-18, 249-50, 292; Tr. Vol. II at 8-9, 120-23.  

10 See 33 U.S.C. §§ 1311(a), 1342(a)(1), (b); 63 Fed. Reg. 51,164 (Sept. 24, 1998). 

11 Tex. Water Code §§ 26.027, .121. 

12 30 Tex. Admin. Code § 281.2(2).  



 

5 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

technical summary that discusses the application facts and significant factual, legal, 

methodological, and policy questions considered while preparing the draft permit.13 

 

A domestic wastewater treatment facility in Texas is subject to wastewater 

discharge permit requirements.14 Standard requirements, which TCEQ has adapted 

specifically for use in such permits, are found in 30 TAC chapter 305, subchapter F. 

All wastewater discharge permits are also subject to regulations found in 30 TAC 

chapter 319, which require the permittee to monitor effluent and report the results 

as required in the permit.  

 

Finally, TCEQ has adopted water quality standards applicable to wastewater 

discharges in accordance with section 303 of the federal Clean Water Act15 and 

section 26.023 of the TWC. These standards, known as the Texas Surface Water 

Quality Standards (TSWQS), are found in 30 TAC chapter 307 and are discussed in 

greater detail below.  

B. PROPOSED FACILITY AND DISCHARGE 

The Facility will be located approximately 1.75 miles west-southwest of the 

intersection of Babcock Road and Scenic Loop Road in Bexar County, Texas,16 and 

will serve a new residential development that will contain approximately 

 
13 30 Tex. Admin. Code § 281.21(b)-(c).  

14 Tex. Water Code ch. 26; 30 Tex. Admin. Code chs. 217, 305, 307, 319.  

15 33 U.S.C. § 1313. 

16 App. Ex. 1, Tab D at 000200, 000234.  



 

6 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

2,900 homes at final buildout.17 The Draft Permit would authorize the discharge of 

treated domestic wastewater from the Facility site via a 6-inch pipe to Helotes Creek; 

then to an impoundment of Helotes Creek (the Pond); then again to Helotes Creek; 

then to Culebra Creek; then to Lower Leon Creek (Segment No. 1906 of the 

San Antonio River Basin).18 Helotes Creek is an ephemeral creek characterized by 

intermittent flow, meaning it is dry for at least one week during most years.19  

 

The TSWQS designated uses for Segment No. 1906 are primary contact 

recreation, high aquatic life use (ALU), and public water supply, and a minimum 

dissolved oxygen (DO) criterion of 5.0 milligrams per liter (mg/L).20 The ED’s 

designated ALU for the Pond and Helotes Creek downstream of the confluence with 

an unnamed tributary is limited, with a 3.0 mg/L DO criterion.21 For the intermittent 

stream (Helotes Creek upstream of the unnamed tributary), the ALU designation is 

minimal, with a 2.0 mg/L DO criterion.22 

 

The Draft Permit establishes three phases—Interim I, Interim II, and Final—

and would authorize the discharge of treated domestic wastewater at a daily average 

flow rate not to exceed 0.20 million gallons per day (MGD) during Interim I, 

0.40 MGD daily average flow during Interim II, and an annual average flow rate of 

 
17 App. Ex. 1, Tab D at 000268, 000286. 

18 App. Ex. 1, Tab C at 000114, 000188. 

19 App. Ex. 1 Tab D at 000294-95. 

20 ED Ex. ML-1 (Labrie Direct) at 5. 

21 ED Ex. ML-1 (Labrie Direct) at 6; ED Ex. ML-3 at 17. As discussed below, Protestants dispute the ALU designation 
for a portion of Helotes Creek and argue it should have been “intermediate.” Prot. Closing Brief at 2. 

22 ED Ex. ML-1 (Labrie Direct) at 6; ED Ex. ML-3 at 17. 



 

7 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

1.0 MGD during the Final Phase.23 The Facility will utilize a Membrane Bioreactor 

(MBR) system employing an activated sludge process, operated in conventional 

mode with chemical phosphorus removal capability. Treatment units include a 

primary fine screen, an equalization tank, a secondary fine screen, an anoxic tank, an 

aeration basin, an aerated MBR tank, a sludge holding tank, and an ultraviolet light 

(UV) disinfection system in Interim I; a primary fine screen, two equalization tanks, 

two secondary fine screens, two anoxic tanks, two aeration basins, two aerated MBR 

tanks, a sludge holding tank, and a UV disinfection system in Interim II; and a 

primary fine screen, four equalization tanks, four secondary fine screens, four anoxic 

tanks, four aeration basins, four aerated MBR tanks, a sludge holding tank, and a UV 

disinfection system in the Final phase.24 

 

For all phases, the pH limit is 6.0–9.0 standard units, and the E. coli limit is 

126 Colony Forming Units (CFU) or Most Probable Number (MPN) of bacteria per 

100 milliliters (ml) of effluent.25 The Draft Permit would authorize discharge of the 

effluent with the following daily average effluent concentration limits for Five-Day 

Carbonaceous Biochemical Oxygen Demand (CBOD5), Total Suspended Solids 

(TSS), Ammonia Nitrogen, and Total Phosphorus (TP), and the following minimum 

DO per grab:26 

 

 
23 App. Ex. 1, Tab C at 000115-17. 

24 App. Ex. 1, Tab C at 000188. 

25 App. Ex. 1, Tab C at 000115-17. 

26 App. Ex. 1, Tab C at 000115-17. 



 

8 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

 
 

CBOD5 
(mg/L) 

TSS 
(mg/L) 

Ammonia 
Nitrogen 
(mg/L) 

Minimum DO 
(mg/L) per grab 

TP 
(mg/L) 

All Phases 5 5 2 4.0 0.15 

C. REFERRED ISSUES 

The Commission’s August 20, 2024 Interim Order referred the following 

issues. As noted, the ALJs granted Applicant’s motion for partial summary 

disposition on Issues C, E, and F. 

A. Whether the draft permit is adequately protective of water 
quality, including surface water, groundwater, and drinking water 
wells;  
 

B. Whether the draft permit is protective of wildlife, including 
endangered species, in accordance with the TSWQS in 30 TAC 
Chapter 307; 

 
C. Whether the draft permit adequately addresses nuisance odor, in 

accordance with 30 TAC § 309.13(e);  
 

D. Whether the draft permit complies with siting requirements 
regarding flood plains and wetlands, in accordance with 30 TAC 
Chapter 309;  

 
E. Whether Applicant substantially complied with applicable public 

notice requirements;  
 

F. Whether the Applicant adequately identified the operator in the 
application; and 

 
G. Whether the Commission should deny or alter the terms and 

conditions of the draft permit based on consideration of need, 
under TWC § 26.0282 and the general policy to promote 
regional or area-wide systems, under TWC § 26.081. 



 

9 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

III. LEGAL FRAMEWORK 

A. BURDEN OF PROOF 

Applicant, as the moving party, bears the burden of proof by a preponderance 

of the evidence.27 However, effective September 1, 2015, the Legislature made 

significant changes impacting how this burden may be met and the relative 

evidentiary burden imposed on Protestants as opposing parties. Because the parties 

dispute the procedural framework,28 it is useful to begin with an explanation of its 

structure and function.29 This involves statutory construction, a legal issue 

determined de novo, where judges typically interpret the words according to their 

ordinary meaning or definitions provided, considering the context.30 This context 

includes the statute read as a whole, the broader framework of related statutes, and 

other background law.31 Judges apply the same approach when construing agency 

rules.32 

 

 
27 30 Tex. Admin. Code § 80.17(a); 1 Tex. Admin. Code § 155.427. 

28 See, e.g., Prot. Closing Brief at 4 (discussing “reasonable potential” for violations of TSWQS). 

29 In this analysis, the ALJs find useful and have incorporated without citation portions of the discussion in Application 
from Kendall West Utility, LLC for New TPDES Permit WQ0015787001, SOAH Docket No. 582-22-0489 
(May 25, 2022) (PFD).  

30 See, e.g., In re Office of the Att’y Gen. of Tex., 456 S.W.3d 153, 155-56 (Tex. 2015) (orig. proceeding) (per curiam); In 
re Ford Motor Co., 442 S.W.3d 265, 271 (Tex. 2014) (orig. proceeding). 

31 See, e.g., Worsdale v. City of Killeen, 578 S.W. 3d 57, 69 (Tex. 2019) (“Statutes cannot be read intelligently if the eye 
is closed to considerations evidenced in affiliated statutes.” (citations omitted)); In re Allen, 366 S.W.3d 696, 706 
(Tex. 2012) (presumption that the Legislature acts “with complete knowledge of the existing law and with reference 
to it” (citations omitted)). 

32 Tex. Comm’n on Envmt’l Quality v. Maverick Cnty., 642 S.W.3d 537, 544 (Tex. 2022) (quoting Patients Med. Ctr. v. 
Facility Ins. Co., 623 S.W.3d 336, 341 (Tex. 2021), and citing TGS-NOPEC Geophysical Co. v. Combs, 340 S.W.3d 432, 
438-39 (Tex. 2011)). 



 

10 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

The Commission referred this case to SOAH under TWC section 5.556, 

which governs referral of environmental permitting cases based on request for a 

contested case hearing.33 Senate Bill (SB) 709 added Texas Government Code 

section 2003.047(i-1),34 which provides: 

(i-1)  In a contested case regarding a permit application referred under 
Section…5.557 [of the] Water Code, the filing with [SOAH] of 
the application, the draft permit prepared by the executive 
director of the commission, the preliminary decision issued by 
the executive director, and other sufficient supporting 
documentation in the administrative record of the permit 
application establishes a prima facie demonstration that:  

 
(1)  the draft permit meets all state and federal legal and 

technical requirements; and  
 
(2)  a permit, if issued consistent with the draft permit, would 

protect human health and safety, the environment, and 
physical property. 

 

TCEQ’s rules specify that the prima facie demonstration referenced in 

section 2003.047(i-1) is established by the filing of the administrative record,35 which 

in turn is defined as consisting of (1) the ED’s final draft permit; (2) the ED’s 

decision on the application; (3) the summary of the technical review of the 

application; (4) the applicant’s compliance summary; (5) copies of the public notices 

relating to the application and affidavits regarding the same; (6) “any agency 

document determined by the executive director to be necessary to reflect the 

 
33 Tex. Water Code §§ 5.551(a), .556. 

34 Tex. Gov’t Code § 2003.047(i-1)-(i-3), added by Acts 2015, 84th Leg., R.S., ch. 116 (S.B. 709), §§ 1 and 5, eff. 
Sept. 1, 2015. 

35 30 Tex. Admin. Code §§ 80.17(c)(1), .117(c)(1), .127(h). 



 

11 
Proposal for Decision 
[...]
Water Service (SAWS) had declined to provide wastewater service.444 An attachment 

to the Application clarified that the proposed development is within SAWS’ water 

CCN but outside of their wastewater CCN, and that Applicant is not permitted to 

discharge into SAWS’s wastewater system because it would have to develop 

infrastructure and possibly increase fees to provide service to the proposed 

development.445  

 

As Mr. Hotchkiss testified and the Application indicated, the Medio Creek 

plant owned by SAWs was the closest viable alternate provider and was located 

17 miles away.446 Consequently, Mr. Hotchkiss and Mr. Rahim stated that Applicant 

had shown a need for the permit and that regionalization was not feasible.447 They 

 
443 ED Ex. AR-1 (Rahim Direct) at 0570; Tr. Vol. I at 179; Tr. Vol. III at 183-84, 185. 

444 App. Ex. 1, Tab D at 000286-87. The Utility Service Agreement attached to the Application’s Domestic Technical 
Report 1.1 expressly states that the development cannot discharge into the SAWS system. App. Ex. 1, Tab D at 000303. 

445 App. Ex. 1 at 000303; App. Ex. 2 (Hotchkiss Direct) at 000329.   

446 Tr. Vol. I at 183; App. Ex. 1, Tab D at 000287. The only closer WWTP is approximately five to five and a half miles 
away and reportedly did not have the capacity to serve Applicant’s proposed development. Tr. Vol. I at 183. 

447 App. Ex. 2 (Hotchkiss Direct) at 000328-29; ED Ex. AR-1 (Rahim Direct) at 0569–72; Tr. Vol. III at 188.  



 

110 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

further testified that providing wastewater service by onsite sewage facilities, or 

septic systems, was not a viable long-term solution as it is less protective of the 

environment and would prevent the development from beneficially reusing its 

treated effluent for irrigation.448 Mr. Hotchkiss opined that the proposed Facility is 

the only viable, sustainable solution, and that it would provide superior treatment to 

all alternatives.449 

 

Although Mayor Garro opined that there was “no need for such a dense 

development at that location,” as it is contrary to Grey Forest’s goals of preserving 

the area’s natural environment,450 Applicant notes that the State’s Regionalization 

Policy relates to the need for centralized wastewater treatment, not housing 

density.451 Mr. Rahim and Mr. Hotchkiss respectively testified that the Commission 

does not regulate housing density or direct land development in any way, other than 

regulating the associated discharges,452 and there is no authority indicating TCEQ 

has jurisdiction over light and noise pollution or increased traffic. Furthermore, the 

State’s Regionalization Policy is permissively stated as a goal to encourage and 

promote regionalization and is not a mandate.453  

 

 
448 Appl. Ex. 2 (Hotchkiss Direct) at 000329; Tr. Vol. I at 180-81; Tr. Vol. III at 187-88. 

449 App. Ex. 2 (Hotchkiss Direct) at 000329; Tr. Vol. I at 180.  

450 Prot. Ex. 400 (Garro Direct) at 8-9. 

451 Tr. Vol. III at 186.  

452 Tr. Vol. I at 182-83. 

453 See Order Granting the Application by Crystal Clear Special Utility District and MCLB Land, LLC for TPDES Permit 
No. WQ0015266002, SOAH Docket No. 582-20-4141, TCEQ Docket No. 2020-0411-MWD, Conclusion of Law 
No. 13 ( June 14, 2021). 



 

111 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

The ED, Applicant, and OPIC urge that Applicant provided information 

showing a need under current development plans and that no facilities were available 

to accept their flows within three miles of the proposed facility.454 Because 

Protestants did not present sufficient evidence rebutting the Prima Facie 

Demonstration that issuing the Draft Permit would not violate the applicable 

regionalization laws, they assert that Applicant met its burden on this issue.  

3. ALJs’ Analysis 

The ALJs agree that the Draft Permit satisfies the regionalization statutes. 

Applicant made a prima facie showing that the Guajolote Ranch development plans 

justify the need for issuing the Draft Permit without modification, and that there is 

no wastewater treatment facility or collection system within three miles of the 

proposed facility. Protestants did not present any evidence rebutting this showing, 

and their arguments opposing the need for the development based on concerns about 

density, increased traffic, and noise pollution are not within the Commission’s 

jurisdiction. Consequently, the ALJs find that the Draft Permit complies with the 

applicable regionalization rules and regulations. 

V. TRANSCRIPT COSTS 

Applicant incurred a total of $11,719 in reporting and transcription costs for 

the three-day hearing on the merits.455 Applicant proposes that one-half of the total 

 
454 ED Ex. AR-1 (Rahim Direct) at 0570.   

455 App. Closing Brief at 21. Although Applicant did not appear to submit receipts for the costs, Protestants did not 
address or dispute the amount of such costs in their closing or reply briefs.   



 

112 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

costs should be allocated to Applicant and one-half to the Protestants, collectively.456 

Protestants, meanwhile, urge that all transcript costs should be borne by Applicant. 

 

The Commission’s rules require consideration of the following factors in 

assessing transcription costs: 

(A) the party who requested the transcript;  

(B) the financial ability of the party to pay the costs; 

(C) the extent to which the party participated in the hearing;  

(D) the relative benefits to the various parties of having a transcript;  

(E) the budgetary constraints of a state or federal administrative agency 
participating in the proceeding;  

(F) in rate proceedings, the extent to which the expense of the rate 
proceeding is included in the utility’s allowable expenses; and  

(G) any other factor which is relevant to a just and reasonable assessment of 
costs.457 

The ALJs required that the hearing be transcribed. All parties participated in 

the hearing and benefitted equally from having a copy of the transcript. Neither 

Applicant nor Protestants presented evidence on their respective ability to pay costs. 

Protestants consist of a nonprofit organization participating on behalf of local 

members, and a local government that is reliant on taxpayers for expenses, which 

 
456 Neither OPIC nor the ED may be assessed transcript costs. 30 TAC § 80.23(d)(2). 

457 30 TAC § 80.23(d)(1).   



 

113 
Proposal for Decision 

SOAH Docket No. 582-25-01778, TCEQ Docket No. 2024-0670-MWD 

might suggest they lack resources compared to Applicant. However, Protestants were 

represented in this case by experienced lawyers and had the resources to retain 

several expert witnesses, which indicates they can bear litigation costs and expenses. 

 

The ALJs find it appropriate and consistent with Commission rules to allocate 

one-half of the total reporting and transcription costs to Applicant and one-half to 

Protestants. 

VI. CONCLUSION 

Based on the foregoing analysis, the ALJs recommend that the Commission 

grant the Application and issue the Draft Permit as proposed by the ED. The ALJs 

further recommend that the Commission adopt all Findings of Fact and Conclusions 

of Law contained in the Proposed Order and decline to adopt any findings and 

conclusions proposed by the parties that are not contained in the Proposed Order.458 

Finally, the ALJs recommend that the Commission allocate one-half of the total 

reporting and transcription costs to Applicant and one-half to the Protestants. 

 
Signed May 19, 2025. 

 

             

Pratibha J. Shenoy     Shelly M. Doggett 
Administrative Law Judge   Administrative Law Judge 

 

 
458 Applicant included proposed findings and conclusions with its Closing Brief; Protestants did the same with their 
Reply Brief. 



 

 

 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
 
 

AN ORDER 
GRANTING THE APPLICATION BY 

MUNICIPAL OPERATIONS, LLC 
FOR NEW TPDES PERMIT NO. WQ0016171001 

TCEQ DOCKET NO. 2024-0670-MWD; 
SOAH DOCKET NO. 582-25-01778 

 

On     , the Texas Commission on Environmental Quality 

(TCEQ or Commission) considered the application (Application) of 

Municipal Operations, LLC (Applicant) for new Texas Pollutant Discharge 

Elimination System (TPDES) Permit No. WQ0016171001 to discharge treated 

domestic wastewater from a proposed wastewater treatment facility (Facility) to be 

located in Bexar County, Texas. A Proposal for Decision (PFD) was issued by 

Pratibha J. Shenoy and Shelly M. Doggett, Administrative Law Judges (ALJs) with 

the State Office of Administrative Hearings (SOAH) and considered by the 

Commission. 

 

After considering the PFD, the Commission makes the following findings of 

fact and conclusions of law. 

  



 

2 

I. FINDINGS OF FACT 

Application 

1. Applicant filed its Application for a new TPDES permit with TCEQ on 
May 23, 2022. The Application requests authorization to discharge treated 
domestic wastewater from a proposed Facility to be located approximately 
1.75 miles west-southwest of the intersection of Babcock Road and 
Scenic Loop Road in Bexar County, Texas. 

2. The treated effluent will be discharged via pipe to Helotes Creek, then to an 
on-site pond, then to Helotes Creek, then to Culebra Creek, then to 
Lower Leon Creek in Segment No. 1906 of the San Antonio River Basin. The 
unclassified receiving water use is limited aquatic life for Helotes Creek. The 
designated uses for Segment No. 1906 are primary contact recreation, public 
water supply, and high aquatic life use. 

3. TCEQ’s Executive Director (ED) declared the Application administratively 
complete on August 30, 2022.  

4. The ED completed the technical review of the Application on 
November 16, 2022, prepared a draft permit (Draft Permit), and made the 
Draft Permit available for public review and comment. 

Draft Permit 

5. The Draft Permit would authorize a discharge of treated domestic wastewater 
at a daily average flow not to exceed 0.2 million gallons per day (MGD) in the 
Interim I Phase, 0.4 MGD in the Interim II Phase, and 1.0 MGD in the 
Final Phase. 

6. The Facility will operate as a membrane bioreactor (MBR) wastewater 
treatment system which operates in conventional mode with chemical 
phosphorus removal capability.  

7. The Facility would have treatment units in the Interim I Phase that will include 
a primary fine screen, an equalization tank, a secondary fine screen, an anoxic 
tank, an aeration basin, an aerated MBR tank, a sludge holding tank, and an 



 

3 

ultraviolet light (UV) disinfection system. Treatment units in the Interim II 
Phase will include a primary fine screen, two equalization tanks, two 
secondary fine screens, two anoxic tanks, two aeration basins, two aerated 
MBR tanks, a sludge holding tank, and an UV disinfection system. Treatment 
units in the Final Phase will include a primary fine screen, four equalization 
tanks, four secondary fine screens, four anoxic tanks, four aeration basins, four 
aerated MBR tanks, a sludge holding tank, and an UV disinfection system. The 
facility has not been constructed.  

8. The Draft Permit includes effluent limits, general requirements, and other 
requirements, such as disinfection, monitoring procedures and frequencies for 
conventional parameters. The Draft Permit also requires biomonitoring or 
Whole Effluent Toxicity testing once the permitted flow reaches 1.0 MGD.  

9. The effluent limitations in all Phases of the Draft Permit, based on a 30-day 
average, are 5.0 milligrams per liter (mg/L) five-day carbonaceous biochemical 
oxygen demand (CBOD5), 5.0 mg/L total suspended solids (TSS), 2.0 mg/L 
ammonia-nitrogen (NH3-N), 0.15 mg/L of total phosphorous (TP), 4.0 mg/L 
minimum dissolved oxygen (DO), and 126 colony forming units (CFU) or 
most probable number (MPN) of E. coli per 100 milliliters (ml) of effluent.  

10. A Tier 1 antidegradation review has determined that existing water quality 
uses will not be impaired by this permit action, and numerical and narrative 
criteria to protect existing uses will be maintained.  

11. A Tier 2 antidegradation review has determined that no significant 
degradation of water quality is expected in the Lower Leon Creek, which has 
been identified as having high aquatic life uses; and that existing uses will be 
maintained and protected. 

12. The end-of-pipe compliance with pH limits between 6.0 and 9.0 standard 
units reasonably assures instream compliance with the Texas Surface Water 
Quality Standards (TSWQS) for pH.  

13. The discharge from the Facility is not expected to have an effect on any federal 
endangered or threatened aquatic or aquatic-dependent species or proposed 
species, or their critical habitat. 



 

4 

14. Segment No. 1906 of the San Antonio River Basin is currently listed on the 
State’s inventory of impaired and threatened waters. The listing is for bacteria 
(E. coli) and for polychlorinated biphenyls (PCBs) and per- and polyfluoroalkyl 
substances (PFAS) in bottom sediment and edible fish tissue. 

15. The Draft Permit requires Applicant to comply with the requirements of 
30 Texas Administrative Code (TAC) § 309.13(a) and to provide facilities for 
the protection of its wastewater treatment facility from a 100-year flood. 

Notice and Jurisdiction 

16. The Notice of Receipt of the Application and Intent to Obtain a Water Quality 
Permit (NORI) was published in English on September 22, 2022, in the 
San Antonio Express-News and in Spanish on September 28, 2022, in the 
Conexión.  

17. The Notice of Application and Preliminary Decision (NAPD) was published 
in English on April 5, 2023, in the San Antonio Express-News and in Spanish in 
the Conexión on April 5, 2023. 

18. Complete copies of the Application and the Draft Permit were placed at the 
Igo Library located at 13330 Kyle Seale Parkway, San Antonio, Texas 78249, 
for public viewing and comment.  

19. A public meeting was held on May 9, 2023, which closed the comment period 
for the Application. 

20. TCEQ received timely hearing requests from: San Antonio Metropolitan 
Health District (MetroHealth), Greater Edwards Aquifer Alliance (GEAA), 
the City of Grey Forest (Grey Forest), and Elizabeth Ann Toepperwein based 
upon issues raised during the public comment period. 

21. TCEQ issued its Response to Comments on January 5, 2024.  

22. On August 4, 2024, the Commission considered the hearing requests at its 
open meeting and, on August 22, 2024, issued an Interim Order, granting the 
hearing request of MetroHealth, GEAA and Ms. Toepperwein, denying the 
request of Grey Forest, referring the following seven issues to SOAH, denying 
all issues not referred, and setting the maximum duration of the hearing at 



 

5 

180 days from the date of the preliminary hearing until the date the PFD is 
issued by SOAH:  

A.  Whether the draft permit is adequately protective of water quality, 
including the protection of surface water, groundwater, and drinking 
water wells;  

B.  Whether the draft permit is protective of wildlife, including endangered 
species, in accordance with the TSWQS in 30 TAC chapter 307;  

C.  Whether the draft permit adequately addresses nuisance odor, in 
accordance with 30 TAC § 309.13(e);  

D.  Whether the draft permit complies with siting requirements regarding 
flood plains and wetlands, in accordance with 30 TAC chapter 309;  

E.  Whether Applicant substantially complied with applicable public notice 
requirements;  

F.  Whether Applicant adequately identified the operator in the 
application; and  

G.  Whether the Commission should deny or alter the terms and conditions 
of the draft permit based on consideration of need, under Texas Water 
Code (TWC) § 26.0282 and the general policy to promote regional or 
area-wide systems, under TWC § 26.081.  

23. On October 17, 2024, notice of the preliminary hearing was published in 